
 
Registration form 

 
WATER TREATMENT    $100.00     

48 HOUR RUSH ORDER PROCESSING FEE ADDITIONAL $50.00 
 

Start and Finish Dates: _________________________ 
You will have 90 days from this date in order to complete this course    
 
List number of hours worked on assignment must match State Requirement.  ________ 
 
 
Name________________________________Signature_______________________________ 
I have read and understood the disclaimer notice on page 2.  Digitally sign XXX 

 
 
Address______________________________________________________________ 
 
 
City_______________________________State_________________Zip___________ 
 
 
Email__________________________________ Fax (_____) ___________________ 
[...]
123. A B C D E F 

124. A B C D E F 

125. A B C D E F 

126. A B C D E F 

127. A B C D E F 

128. A B C D E F 

129. A B C D E F 

130. A B C D E F 

131. A B C D E F 

132. A B C D E F 

133. A B C D E F 

134. A B C D E F 

135. A B C D E F 

136. A B C D E F 

137. A B C D E F 

138. A B C D E F 

139. A B C D E F 

140. A B C D E F 

141. A B C D E F 

142. A B C D E F 

143. A B C D E F 

144. A B C D E F 

145. A B C D E F 

146. A B C D E F 

147. A B C D E F 

148. A B C D E F 

149. A B C D E F 

150. A B C D E F 

151. A B C D E F 

152. A B C D E F 

153. A B C D E F 

154. A B C D E F 

155. A B C D E F 

156. A B C D E F 

157. A B C D E F 

158. A B C D E F 

159. A B C D E F 

160. A B C D E F 

161. A B C D E F 

162. A B C D E F 

163. A B C D E F 

164. A B C D E F 

165. A B C D E F 

166. A B C D E F 

167. A B C D E F 

168. A B C D E F 

169. A B C D E F 

170. A B C D E F 

171. A B C D E F 

172. A B C D E F 

173. A B C D E F 

174. A B C D E F 

175. A B C D E F 

176. A B C D E F 

177. A B C D E F 

178. A B C D E F 

179. A B C D E F 

180. A B C D E F 

181. A B C D E F 

182. A B C D E F 

183. A B C D E F 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
5 

184. A B C D E F 

185. A B C D E F 

186. A B C D E F 

187. A B C D E F 

188. A B C D E F 

189. A B C D E F 

190. A B C D E F 

191. A B C D E F 

192. A B C D E F 

193. A B C D E F 

194. A B C D E F 

195. A B C D E F 

196. A B C D E F 

197. A B C D E F 

198. A B C D E F 

199. A B C D E F 

200. A B C D E F 

 
 
This course contains general EPA’s SDWA federal rule requirements.  Please be aware that 
each state implements water / sampling procedures/safety/ environmental / building regulations 
that may be more stringent than EPA’s regulations.  Check with your state environmental/health 
agency for more information. These rules change frequently and are often difficult to interpret 
and follow. Be careful to not be in non-compliance and do not follow this course for proper 
compliance.  

 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
6 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
7 

Please e-mail or fax this survey along with your final exam 
 

WATER TREATMENT CEU COURSE 
CUSTOMER SERVICE RESPONSE CARD 

 
NAME: ___________________________  
 
E-MAIL_______________________________PHONE_______________________ 
 
PLEASE COMPLETE THIS FORM BY CIRCLING THE NUMBER OF THE 
APPROPRIATE ANSWER IN THE AREA BELOW. 
 
1. Please rate the difficulty of your course. 

Very Easy   0 1 2 3 4 5     Very Difficult 
 

2. Please rate the difficulty of the testing process. 
    Very Easy   0 1 2 3 4 5     Very Difficult 
 
3. Please rate the subject matter on the exam to your actual field or work. 

Very Similar   0 1 2 3 4 5     Very Different 
 

4. How did you hear about this Course? _______________________________ 
 
5. What would you do to improve the Course? 
 
 
 
_____________________________________________________________________  
 
How about the price of the course?    
 
Poor_____   Fair ____ Average ____ Good____ Great_____ 
 
How was your customer service?  
 
Poor___ Fair ____   Average ____ Good _____ Great_____ 
 
Any other concerns or comments.  
 
 
 
 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
8 

Please fax the answer key to TLC Western Campus Fax (928) 272-0747  
Always call us after faxing the paperwork to ensure that we’ve received it. 
 
Rush Grading Service 
If you need this assignment graded and the results mailed to you within a 
48-hour period, prepare to pay an additional rush service handling fee of 
$50.00.  



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
9 

Water Treatment CEU Training Course Assignment 
 
The Assignment (Exam) is also available in Word on the Internet for your Convenience, 
please visit www.ABCTLC.com and download the assignment and e- mail it back to TLC.   
 
You will have 90 days from the start of this course to complete in order to receive your 
Professional Development Hours (PDHs) or Continuing Education Unit (CEU).  A score of 70 % 
is necessary to pass this course.  We prefer if this exam is proctored.  No intentional trick 
questions.  If you should need any assistance, please email all concerns and the completed 
manual to info@tlch2o.com.  
 
We would prefer that you utilize the enclosed answer sheet in the front, but if you are unable to 
do so, type out your own answer key.   Please include your name and address on your Answer 
Key and make copy for yourself. You can e-mail or fax your Answer Key along with the 
Registration Form to TLC.  (S)  Means answer may be plural or singular.   Multiple Choice 
Section, One answer per question and please use the answer key. 
 
Preliminary Treatment 
1.  If not removed, weeds, leaves, and trash will cause problems to the treatment plant’s pumps 
and equipment, the best way to protect the plant is? 
A.  Screening   D.  Change source 
B.  Settling  E.  Pump groundwater 
C.  Coagulation  F.  None of the Above 
 
2.  Sand and grit will damage plant equipment and pipes, so it must be removed with either 
rectangular or round shaped basin prior to? 
A.  Filtration   D.  Flocculation 
B.  Coagulation E.  Sedimentation basin(s) 
C.  Purification  F.  None of the Above 
 
3.  Which of the following treatment terms is used after the flocculation process? 
A.  Filtration   D.  Flocculation 
B.  Coagulation E.  Sedimentation basin(s) 
C.  Purification  F.  None of the Above 
 
4.  Flights and chains remove the scum from the _____________ of the basin.  
A.  Supernatant  D.  Armature  
B.  Surface   E.  A and B 
C.  Scum box   F.  None of the Above 
 
5.  The most common type of circular clarifier has a center pier or column.  
A.  True B.  False 
 
6.  Which of the following processes uses Alum and cationic polymer to neutralize the charge?  
A.  Filtration   D.  Flocculation 
B.  Reconditioning E.  Conventional 
C.  Purification  F.  None of the Above 
 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
10

7.  Which of the following compounds combines with alkalinity in the raw water to form a white 
precipitate that neutralizes suspended particles' electrical charge? 
A.  Activated sodium   D.  Dissolved organic carbon 
B.  PAC   E.  Alum 
C.  Activated carbon   F.  None of the Above 
 
8.  Which of the following systems uses a 30 to 50 mg/L alum dosage to form a large floc that 
requires extensive retention time to permit settling?  
A.  Conventional technology  D.  All of the above except C 
B.  Reconditioning cycle  E.  Chemical pretreatment 
C.  Traditional sand filter  F.  None of the Above 
 
9.  Which part of the reconditioning cycle lasts about 5 to 10 minutes?  
A.  Conventional technology  D.  Fast rinse 
B.  Reconditioning cycle  E.  Chemical pretreatment 
C.  Traditional   F.  None of the Above 
 
10.  Which of the following terms may increase filtered water clarity, measured in NTU, by 90% 
compared with filtration alone?  
A.  Conventional technology  D.  Fast rinse 
B.  Reconditioning cycle  E.  Chemical pretreatment 
C.  Traditional   F.  None of the Above 
 
11.  According to the text, if an operator is present to make adjustments for variations in the 
Sedimentation process, clarity improvements in the range of 93 to 95% are achievable.  
A.  True B.  False 
 
Direct Filtration Plant vs. Conventional Plant 
12.  The primary difference between Direct Filtration Plant vs. Conventional Plant is that the 
________________________or step is omitted from the Direct Filtration plant. 
A.  Conventional technology   D.  Fast rinse 
B.  Reconditioning cycle   E.  Chemical pretreatment 
C.  Sedimentation process  F.  None of the Above 
 
Rapid Sand Filtration 
13.  Which of the following terms is the most prevalent form of water treatment technology in 
use today?  
A.  Conventional technology   D.  Rapid Sand filtration 
B.  Reconditioning cycle   E.  Chemical pretreatment 
C.  Sedimentation process  F.  None of the Above 
 
Coagulation 
14.  The alum and the water are mixed rapidly by the? 
A.  Cationic polymers   D.  Shaker 
B.  Flash mixer  E.  All of the Above  
C.  Coagulant chemicals F.  None of the Above 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
11

15.  What is the process of joining together particles in water to help remove organic matter 
called?  
A.  Cationic polymers  D.  Flocculation  
B.  Coagulation   E.  All of the Above  
C.  Coagulant chemicals  F.  None of the Above 
 
16.  Coagulation is necessary to meet the current regulations for almost all potable water plants 
using surface water. 
A.  True B.  False 
 
17.  Coagulant chemicals such as "alum" work by neutralizing the negative charge, which allows 
the particles to come together.  
A.  True B.  False 
 
18.  In water treatment, large microorganisms, including algae and amoebic cysts, are readily 
removed by which missing term and filtration?  
A.  Cationic polymers   D.  Coagulation 
B.  Coagulation helpers  E.  All of the Above  
C.  Salts    F.  None of the Above 
 
19.  According to the text, more than 98% of poliovirus type 1 was removed by conventional 
________________ and filtration.  
A.  Cationic polymers   D.  Coagulation 
B.  Coagulation helpers  E.  All of the Above  
C.  Salts    F.  None of the Above 
 
Flocculation 
20.  Flocculation is the process of bringing together destabilized or coagulated particles to form 
larger masses which can be settled and/or filtered out of the water being treated.  
A.  True B.  False 
 
21.  Flocculation is the process where the suspended particles can collide, ________________, 
and form heavier particles called “floc”.  
A.  Equalization   D.  Destabilized or coagulated particles 
B.  Agitation of the water  E.  All of the Above  
C.  Agglomerate   F.  None of the Above 
 
Pre-Sedimentation 
22.  According to the text, depending on the quality of the source water, some plants have pre-
sedimentation, this allows larger ____________________________ in a reservoir or lake 
reducing solid removal loads. 
A.  Equalize the basin  D.  Coagulated particles 
B.  Agitate the water   E.  Particles time to settle 
C.  Floc particles mix   F.  None of the Above 
 
Sedimentation 
23.  Sedimentation is the process of destabilizing coagulated particles in water.  
A.  True B.  False 
 
 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
12

Filtration 
24.  Which of the following terms will also remove turbidity, but would not be recommended for 
that purpose only?  
A.  Activated carbon filters  D.  Rapid-sand filters 
B.  Cartridge filters   E.  Granular synthetic material  
C.  Anthracite coal   F.  None of the Above 
 
25.  According to the text, water is filtered at a rate of between 2 and 10 gpm per square foot, 
the water is filtered through an approximate 36" depth of graded sand.  
A.  True B.  False 
 
Declining Rate Filters 
26.  The flow rate will vary with? 
A.  Head loss    D.  Post-disinfection 
B.  Uniform media   E.  All of the Above  
C.  Effluent control   F.  None of the Above 
 
27.  The declining rate filters system requires _________________________ to provide 
adequate media submergence. 
A.  Head loss    D.  Post-disinfection 
B.  Uniform media  E.  Pre-disinfection 
C.  Effluent control structure  F.  None of the Above 
 
Detention Time 
28.  Detention time is the actual time required for a small amount of water to pass through a 
sedimentation basin at a given rate of flow, or the calculated time required for a small amount of 
liquid to pass through a tank at a given rate of flow. 
A.  True B.  False 
 
Jar Testing  
29.  Jar testing has been done on a monthly basis in most water treatment plants to control 
THMs.  
A.  True B.  False 
 
pH 
30.  According to the text, pH is an expression of a basic or acid condition of a liquid. The range 
is from 0-14, zero being the most acid and 14 being the most alkaline. A pH of 7 is considered 
to be neutral.  
A.  True B.  False 
 
Caustic  
31.  NaOH is a strong chemical used in the treatment process to neutralize acidity, and to lower 
the pH value.  
A.  True B.  False 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
13

Polymer  
32.  Polymer is a water treatment chemical that when combined with other types of coagulants, 
aids in binding small ___________________ to larger particles to help in the settling and 
filtering processes.  
A.  Excess floc  D.  Color 
B.  Coagulants  E.  Solids  
C.  Suspended particles  F.  None of the Above 
 
Post-Chlorine   
33.  The operator should make sure that the chlorinated water holds a residual in the distribution 
system.  
A.  True B.  False 
 
Pre-Chlorination 
34.  Before the filtration process, chlorination will help control fish and vegetation. 
A.  True B.  False 
 
Hydrofluosilicic Acid  
35.  H2SiF6 is a clear __________________________, with a pH ranging from 1 to 1.5 and used 
in water treatment to fluoridate drinking water.  
A.  Gas     D.  Fuming corrosive liquid 
B.  But colored liquid    E.  Dark pleasant liquid  
C.  Fluoridating drinking water liquid  F.  None of the Above 
 
Corrosion Control 
36.  The pH of the water is adjusted with? 
A.  Acid    E.  Soda acid 
B.  Sodium carbonate  D.  Subsequent treatment processes 
C.  Fluoride acid   F.  None of the Above 
 
37.  Which of the following terms is fed into the water after filtration? 
A.  Acid    E.  Soda ash 
B.  Sodium Chloride  D.  Subsequent treatment processes 
C.  Fluoride acid   F.  None of the Above 
 
Taste and Odor Control 
38.  Which of the following chemicals is occasionally added for taste and odor control? 
A.  Turbidity powder     D.  HOCL 
B.  Powdered activated carbon (PAC)  E.  All of the Above  
C.  Fluoride      F.  None of the Above 
 
Water Quality 
39.  Water quality-testing is conducted throughout the water treatment process.  
A.  True B.  False 
 
Chemical Feed and Rapid Mix   
40.  To improve the subsequent treatment processes, chemicals are added to the water, and 
may include pH adjusters and coagulants.  
A.  True B.  False 
 
 



Water Treatment Assignment                                                                TLC © 8/1/2018    www.abctlc.com 

 
14

Short-Circuiting  
41. Short-circuiting is a condition that occurs in tanks or basins when some of the water travels 
faster than the rest of the flowing water.   
A.  True B.  False 
 
New EPA Water Rules   
42.  In October 2001, the EPA decided to move forward with implementing the 10ppb standard 
for __________ in drinking water. 
A.  Arsenic    D.  Copper 
B.  Trihalomethanes  E.  Disinfection byproducts (DBPs) 
C.  Disinfection   F.  None of the Above 
 
Stage 2 DBP Rule Federal Register Notices  
43.  Which Rule is part of the Microbial and Disinfection Byproducts Rules (MDBPs), which are 
a set of interrelated regulations that address risks from microbial pathogens and 
disinfectants/disinfection byproducts? 
A.  Groundwater Rule (GWR) D.  Long Term 2 Enhanced Surface Water Treatment  
B.  Compliance  E.  Interim Enhanced Surface Water Treatment  
C.  The Stage 2 DBP  F.  None of the Above 
 
44.  Which Rule will reduce potential cancer and reproductive and developmental health risks 
from disinfection byproducts (DBPs) in drinking water, which form when disinfectants are used 